TN N N N\
T g o

ACHIEVING SDG 6
(WATER GOALS):

CONTRIBUTION FROM
ENGINEERING

World Federation of Engineering Organizations
Working Group on Water

R LA
-'-'.' <. NOONE
q.p BEHIND

WFED / FMOI



DIRECTION
Tomas A. Sancho

AUTHORS

Joaquim Pocgas Martins
Francisco Godinho
Sofia Vieira

GRAPHIC DESIGNER
Melissa Costa

February 2022

CLEAN WATER
AND SANITATION

B INTERNATIONAL

B SAFE DRINKING
WATER FOR ALL

B SANITATION
wha FORALL

6 BETTER WATER
o QUALITY

Fe 64 m:“'ﬂ"

B INTEGRATED WATER
o MANAGEMENT

HEALTHIER
ECOSYSTEMS




TOUCH IN THE TITLES TO GO TO PAGE

summary

Executive Summary 4
1 Introduction ~—~—~——~—~—~—~~~~~~~~~~8
2 Situation and Forecast—————~———~— 21
3 Engineers contribution to SDG6 Goal — 30
[...]
zones area being used. These new models have reduced the
average cost of pit emptying in the country from $51 to $38.

By combining community involvement and market-leading
technology with local application, the utility is rapidly becoming
a model for disruptive innovation in the water and sanitation
sector, improving and integrating the non-sewered sanitation
value chain (Awards 2020e).


https://www.onas.sn/
https://www.onas.sn/

5.14. OFFICE NATIONAL DE L'EAU ET DE
L'ASSAINISSEMENT DU BURKINA FASO

ONEA, the Office National De I'Eau et de I'Assainissement Du
Burkina Faso, is the national water utility of Burkina Faso,
providing water and sanitation services to the country’s
population of more than 18 million.

ONEA kickstarted the implemented of its 2019-20 Water Supply
and Sanitation Program (PAEA) to improve access to drinking
water and sanitation in urban and rural areas. The programme
includes constructions of 300 boreholes, including a dozen
high-speed boreholes already under way to supply drinking
water in previously underserved areas.

The utility completed the construction of its second major
treatment plant and laid new pipes to connect Ziga and
Ouagadougou, building greater resilience into national-level
water security.

While the demand gap that led to the construction of the plant
was estimated at 59,922,500 m3/year, the utility has built in
extra capacity (up to 95,690,000 m3/year) to hedge the risk of
continued or even more extreme water scarcity.

Distribution systems were strengthened between the two
major branches of the utility in the country’s northern

and southern regions. Significant amounts of pumping
reinforcement equipment were installed in order to integrate
previously isolated systems, a move that has generated greater
resilience against localised water scarcity and enhanced clean,
safe water access for thousands of residents (Awards 2020e).


https://oneabf.com/
https://oneabf.com/

5.15. ISTANBUL WATER AND SEWERAGE
ADMINISTRATION (ISKI), TURKEY

ISKI is the water and wastewater utility for Turkey's largest city,
Istanbul, serving more than 15 million people across an area of
5,461km?, through 22,000km of water transmission lines, and
22,000km of wastewater lines. In Istanbul it operates 21 potable
water treatment plants and 87 wastewater treatment plants.

ISKI has been the first in Turkey to deploy ‘E-Exploration’, a
unique eco-friendly software which rapidly coordinates water
service commencement requests. It has increased the rate at
which residents are able to apply for access to clean safe water,
with the electronic method taking only 24 hours from start to
finish compared to 4 days under the manual method.

A centralised system for monitoring Water Quality in ISKI's
distribution network has been implemented which operates

with a long-distance signal, taking multiple measurements and
multi-locational samples, instantaneously. It measures residual
chlorine, PH, and temperature which support disinfection, control
of flavour and scent, and prevention of biological build-up.

Digitisation of the system allows the utility to perform more
accurate water quality testing and evaluation while saving time,
reducing labour needs, and using fewer vehicles.

The utility has internally developed a new reservoir
management technology to address the city's increasing
challenges of water scarcity, population growth, and water
quality. The technology, which was first deployed in imrahor,
covers the reservoir with a locally-produced biodegradable
film which reduces evaporation by 30%, lowers the cost of
purification, prevents eutrophication, and creates a community
recreation space (Awards 2019b).


https://www.iski.istanbul/web/en-US/kurumsal
https://www.iski.istanbul/web/en-US/kurumsal

5.16. CHOA CHU KANG WATERWORKS UPGRADE
SINGAPORE

A mass-scale ceramic membrane upgrade is used in
Singapore’s largest water treatment plant. Half of the plant’s
362,000m3/d treatment capacity, where polymeric membranes
were originally installed in 2008, was upgraded to ceramic
ultrafiltration (UF) technology, followed by an ozone-biological
activated carbon filtration (BAC) process.

Choa Chu Kang is now the largest ceramic membrane drinking
water facility in the world, marking a new level of success for
the technology. The cutting-edge material deployed increases
the membranes’ lifespan to an unrivalled 20 years, making it a
superlative economical solution based on the kind of life-cycle
cost analysis that is increasingly driving utilities’ balance sheets.

The adoption of ceramic membranes allowed designers to
implement continuous, in-line pre-ozonation which cleans the
membrane surface as it filters the water. This, in turn, increases
the membranes’ recovery rate to over 99% and reduces opex
by saving on disinfectant downstream.

The ozone-BAC process following membrane filtration
improves the plant's robustness in the face of changing raw
water quality. As climate change increases the frequency

of algal blooms in Singapore’s reservoirs, this strengthened
treatment process is crucial to the island-nation’s supply
resilience at a time when its water resources are coming under
increasing strain (Awards 2020d).


https://www.pub.gov.sg/watersupply/watertreatment
https://www.pub.gov.sg/watersupply/watertreatment

5.17. MONTEVINA WTP UPGRADE, USA

A complete modernisation of the treatment train took place
at San Jose’s 113,500m3/d Montevina water treatment plant.
The 50-year-old facility has been retrofitted with seven
ultrafiltration (UF) trains and two reverse osmosis (RO) trains
for backwash water recycling and increased recovery.

The UF upgrade now enables the plant to treat raw water with
far higher turbidity than before, leading to fewer shutdowns

at a crucial piece of infrastructure for the city. Prior to the
improvements, Northern California’s winter storms would lead
to frequent plant shutdowns as the feedwater exceeded the

15 NTU limit of the previous treatment train. The UF facility

can now handle 100 NTU in normal conditions and up to 500
NTU during storms, virtually proofing it from the elements. This
has enabled San Jose Water to provide better service and take
fuller advantage of abundant winter water.

The plant's new RO system, installed in addition to the main UF
train, allows a greater recovery rate as it processes backwash
wastewater to reintroduce it into the supply. This enables San Jose
Water to make more efficient use of their surface water resources
in a context where climate change is rewriting standard operating
rules and making seasonal droughts more common.

The project’s sustainable approach was not limited to the
treatment train: construction was planned so as to repurpose
existing concrete structures rather than spend time, money
and energy tearing them down and rebuilding from the
ground up. The construction team also used screw presses
to reduce solid waste volumes, which made disposal more
efficient and required less traffic in the nearby residential
neighbourhood (Awards 2020d).


https://www.sjwater.com/our-company/news-media/water-blogged/water-treatment-upgrades-arrive-montevina

5.18. PUTATAN 2 DRINKING WATER PLANT
PHILIPPINES

Putatan 2 is a new 150,000m3/d water treatment plant
serving Metro Manila. It was built next to the Putatan 1 plant,
commissioned in 2011, to serve an additional million people in
concessionaire Maynilad's service area.

In a year when the Filipino capital faced major water shortages
and consistently low levels in the Angat dam which provides
most of the city’s water, the opening of the Putatan 2 plant
saved the day by allowing west zone concessionaire Maynilad
to improve the resilience of its supply, a crucial move for the
concessionaire at a time when private water has come under
fire in the country. The plant’s intake draws from a different
freshwater source, Laguna Lake, vastly increasing the security
of the city’'s water resources.

Putatan 2 deploys world-class membrane technology on a

simply unprecedented scale in the Philippines. Following DAF
and BAF pre-treatment, the water goes through ultrafiltration
followed by reverse osmosis, before a final chlorination step.

Laguna Lake’s waters are considered to be among the world's
most challenging to treat due to a high concentration of algae
and suspended solids. Putatan 2's state of the art technology is
helping Manila breaking through to this previously-untappable
resource with complete ease (Awards 2020d).


https://www.acciona.com/projects/dwtp-putatan-2/?_adin=11551547647
https://www.acciona.com/projects/dwtp-putatan-2/?_adin=11551547647

5.19. TAI PO WATER TREATMENT WORKS
EXPANSION, HONG KONG

A project to double the capacity of the Tai Po Water Treatment
Works to 800,000m3/d, making it the second-largest WTP in
Hong Kong. The plant now features on-site chlorine and ozone
generation facilities and achieves zero liquid discharge of
process wastewater.

The expansion made Tai Po the world’s largest municipal
water treatment plant to generate chlorine on-site. This
innovation is a boon for the area’s public safety as it
eliminates the risks associated with transporting and storing
chlorine at the plant. Chlorine consumption is also reduced by
30% thanks to ozonation.

With the site surrounded by steep hillsides, the project adopted
an innovative stacked design to adapt to the space constraints
of its immediate environment. This compact solution saved
approximately 32% of land area compared to an equivalent
“flat” WTP and enabled the WSD to increase capacity even
where land is at a premium, a hugely important achievement
for a space-restricted location like Hong Kong.

The plant has put in place a zero liquid discharge system for
process wastewater which returns backwash water and sludge
dewatering filtrate to the plant’s inlet and uses sampling water
as well as harvested rainwater for irrigation on the plot. Sludge
from the treatment process is also used as soil conditioner

for the plant's green areas and may in future be turned into
pavement blocks. The plant is a model for the circular economy
(Awards 2020d).


https://www.wsd.gov.hk/en/core-businesses/major-infrastructure-projects/expansion-of-tai-po-water-treatment-works/index.html
https://www.wsd.gov.hk/en/core-businesses/major-infrastructure-projects/expansion-of-tai-po-water-treatment-works/index.html

5.20. ALMAHSAMA DRAINAGE RECYCLING, EGYPT

A 1,000,000m3/d wastewater treatment and reuse project in
Egypt’s Sinai Peninsula. Wastewater from Mahsama will be
transferred to the new WWTP through two tunnels, after which
it will provide irrigation water to approximately 50,000 hectares
of land in the peninsula.

Almahsama is the largest reuse project of its type in the
world and represents a pioneering step for water reuse and
recycling in Africa, where it is still evolving as a sustainable
solution to water scarcity.

The plant will provide a new source of water wealth for the
peninsula, creating a new generation of job opportunities in the
agricultural sector and contributing to the development of new
communities in the area. It also represents a significant step in
improving the environmental condition of the peninsula.

Previously untreated wastewater would flow into the Temsah
lake, causing severe consequences for animal habitats and
local fishing culture (Awards 2020b).


https://enterprise.press/wp-content/uploads/2020/04/Metito-Al-Mahsamma-Final-English.pdf

5.21. HUBEI ITEST DECENTRALISED
TREATMENT, CHINA

A decentralised wastewater treatment project in Hubei
province, China, involving the installation of around 80
packaged membrane aerated biofilm reactor (MABR) units
at service areas and tolls every 50km along the province’s
highway networks. To date, the project has delivered units
offering a combined wastewater treatment capacity of more
than 9,000m3/d.

The MABR L4 and S1 systems offer highly efficient nutrient
removal, ideally suited to the high-nitrogen content of the
Hubei influent. The units employ simultaneous nitrification
and denitrification which result in opex savings and perform
reliably in all four seasons and peak travel season variations.

The modular design serves as an industry pilot for domestic
wastewater treatment in the highways field. The units are

assembled, tested and packaged in Fluence’s manufacturing
plants, meaning fast and efficient installation upon delivery.

The fastest commissioning of a unit in the project so far

has been under four weeks. Additionally, the plants can be
remotely monitored and operated in real time via smart
device, significantly simplifying the O&M needs of the operator
(Awards 2020b).


https://www.fluencecorp.com/fluence-making-china-market-inroads-with-aspiral/
https://www.fluencecorp.com/fluence-making-china-market-inroads-with-aspiral/

5.22. KOYAMBEDU TERTIARY TREATMENT
RO PLANT, INDIA

A 45,000m3/d reverse osmosis plant and transmission pipeline
was built in Koyambedu, Tamil Nadu, treating wastewater for
reuse at an industrial hub.

The plant is the largest and most technologically advanced
reuse project in India. It is the first reuse facility in India to use
ozonation for disinfection and marks a decisive step for the
country’'s ambitions for municipal water recycling. Furthermore,
with the completion of the TTRO, Chennai is now the first
Indian city to reuse more than 20% of its treated wastewater.

The project will boost Chennai's water resilience and
sustainability in the wake of the city's ongoing struggles with
drought and water scarcity.

The TTRO will help free up over 16 million m3 of freshwater
each year, securing water supply for Chennai’s population of
more than 10 million people.

The TTRO uses a multi-stage treatment scheme, including
ultrafiltration, reverse osmosis, rapid gravity sand filters, and
ozonation. The UF and RO membranes achieve a recovery rate of
75%, and the plant has an ultra-low specific power requirement of
1.88kWh/m3, which is expected to incur significant savings in the
plant's operating costs over the next 15 years (Awards 2020b).


https://www.youtube.com/watch?v=AEG3lh6bmSA
https://www.youtube.com/watch?v=AEG3lh6bmSA

5.23. PASO ROBLES WWTP, USA

A tertiary treatment upgrade was made at the 18,546m3/d
Paso Robles WWTP, California, including the development
of a nutrient harvesting system, with treated water used for
irrigation at local farms, golf courses and parks.

The project massively improved the plant’s physical and
environmental footprint and serves as the first step in the
city’s long-term plan to create a resilient and sustainable
water supply. The expanded WWTP converts wastewater into
California Article 22-compliant recycled water for irrigation, a
crucial move in supporting the city’s water resilience.

The nutrient harvesting system was conceived and developed
during construction of the tertiary treatment facilities when

it became evident that lower flow conditions had caused a
struvite build-up in piping and equipment.

In addition to preventing struvite build-up, the harvesting
system keeps phosphorus, nitrogen and ammonia from
overloading local and state water resources. It also produces
a commercial-grade fertiliser which can be sold to subsidise
operating costs.

The flexibility of the design means the plant can send water to
the Salinas River when demand for recycled water is low. The
tertiary treatment process flows by gravity, eliminating the
need for pumping and thereby saving equipment and energy
expenses. Additionally, repurposed secondary sedimentation
tanks that had previously sat unused allow disinfection
processes to operate continuously and at a more constant rate
(Awards 2020b).


https://www.prcity.com/495/Wastewater

5.24. MEXICAN/GERMAN PARTNERSHIP TO ENABLE
A MASSIVE IMPLEMENTATION OF INNOVATIVE
OFF-GRID, DRY SANITATION TECHNOLOGY AT
RURAL AREAS IN MEXICO

Within the collaboration between Rotoplas (leading
manufacturer of water and sanitation products in Latin
America) and 3P Technik (German technology provider in the